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Flooring Oddz and Endz
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Sample Description Clients Ref : "O and E Range"

Loop pile carpet tile

End Use : Flooring

Nylon with PVC backingNominal Composition :

Nominal Mass per Unit Area/Density : 450g/m2

Nominal Thickness : 5.5mm
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AS ISO 9239.1-2003 Reaction to Fire Tests for Floorings.  Determination of the Burning Behaviour using a 

Radiant Heat Source

 

Date of Sample Arrival 03-11-2023

Date Tested 01-12-2023

CHF Value 1 2 3 Mean

Length 8.3 - - - kW/m²

Width 8.1 8.6 8.1 8.3 kW/m²

Smoke Value 1 2 3 Mean

Length 90 - - - %.min

Width 85 85 69 80 %.min

Melting Yes
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